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: DATE OF ISSUE 2009.04.30
FHANE . : _ A g AE s ,
CERTIFICATE NO; : E200905-0021-000489(5004055) : CERTIFICATES L/CNo. (P/O"No.) : 47LI-C94065-TLRR(1103070196)
AE B : L : A F .2 7} : !
COMMODITY E.R.W STEEL PIPE se " SEAH Steel S?rp CUSTOMER : PLESA
EEE T (F)M of M| Z 8 2 :
SPECIFICATION. : API'5LB PSL1/ASTM A53B(2007) HEAD OFFICE ;* BONGNAE-DONG 1GA, JUNG-GU. SEOUL, KOREA SHIPPER 'DUFERCO. SA
' POHANG PLANT ;*14=1, JANGHEUNG-DONG, 'NAM-GU, POHANG
| marvo. | Fpm 2 2 4 =+ % QUANTITY , W o=
NO: | (BATCH.NO..) ORDER: SIZE 2 Z.-4 o - FZQT) REMARK .
. *1 PCS TOTAL LENGTH WEIGHT
33 |(s1 J'407527(§)60) BBE 18" X-0.500. " X 6.120'M 34 208:080 M 28.954 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
i : : , » +ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
34 (sﬁ‘fﬁglmo) BBE 20" X-0.500 " X 6.120 M : 1 6.120 M| 0.950 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
35 (Sg"ff;f{’fw) BBE. 2" X.0.500 " X6.120 M 46 281.520 M| 43.669
36 | (stiarrion)| BBE 20 " X0.250"  X6.120 M 105 642,600 N 50.860
I IMPACT
HYDROSTATIC VD|F|S|CIRM[B|D|C|F|F|RF| ZINC COATING TENSILE TEST
TEST AT B[Ol EAE|{R|R|L|L|EL] * “TEST CHEMICAL ; COMPOSITION(%) (Gage Length :-50mm) chsg farD-| HEAT | PROTECTIVE
, SMIA|O|M|SGIN|L[U|JA|A]VA :
. HEAT NO Ssec| R [ [UEIT|CIRIINID E)S N E T hverear or| 2|2 D | |si| wa [P |'s |culni|crluol v |caal D | TensTLE | YiELp | E.L |ENe-|sEa TEST | MENTE | CLINING ©
s : \ : g i - :
NO. | (BATCH NO.) — E LS|E| & UT|N NLE | SE|ZIC CI%IGT.% 3| 8 L |STRENGTHI STRENGTH RGY | AREA
: psi E Ulgol1 ? LS I C.S|ALK (I; 2 2121223 : % HRC | gy nI‘Ié(S:lS(_P'H
BT NN 0| M N - , o Sl
*2 G N |causs | *3 G #4 | #5 | %6 *7 8 [#g| DSt PST 1410 JJould % *11
A& | 30 ‘ MAX |26 120 |.30 | 30 | 40100401580 , 22
SPEC|. s s foahs MIN : 60200 {: 35500
330 5-53579.:] ~1990 [ 6|6 | G |G G Hof16 a7 a1 [ 22| a | : ,
£ [4S174072060) : Po[15]16| 41 [21{ 4 |1 |TR[ 1 [TR|1 T |--66420- |--47130° | 40 9 |6
4| miams T P17 16| 40 |21| 3 | L|mR|1 |11l |w| 76870 :
34| SQ59158 ¢ 1990- |G| G| G| G G SR f17)o2)-82:)12] 5 : 4
. |(s134131100)| i il P [16{ 2 | 82 |11{ 7 |TR|TR|TR|TR| 2 T 72370 | ‘53800 | 34 |G
s o e P |18| 1| 81|12/ 4 [TR|TR|TR|TR|2 W | -80930
:35 | 5-53579 1990¢ [:G.|.G.| G |G G H|16] 17| 41 |22| 4 | | . ,
(S174131110) : , P |16]16) 41 |24] 6 |1|1|1|TR|1 T| 67290 | 48870 | 39 10| 6
. . CPojae|az )41 fer| 52 1| 1|R[1 W | 80640.
36| 5-53579: 1 - 1990, |:6.|.G| G |G G H.|16[17] 41 [22] 4 e , .
(S1J4141010) ; : P15 18| 42|24 3 |1 f1{1|mw|1| ‘|[T] 68310 | 47570. | 39 9:1 G
“Pol17 16| 4021 3 1| 1f1|1 W | 76140
Nefl~ %120 % ;
0. | Refer: To*The Attached- H:
T. |.Section Designation I‘I
E '

Surveyor :

AND/ OR MONETARY PROBLEMS. FURTHERMORE

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

- WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.

. USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

Manager of Q.M Dept.




